
CREW
Intimidator UTV Part 

Manual

www.IntimidatorUTV.com 



Table of Contents 
Front Suspension Assembly .........................................................................................................................3 

Parts List ..........................................................................................................................................4 

Steering, Dash and Brake Assemblies ..........................................................................................................5 

Parts List ..........................................................................................................................................6 

Pedal Assembly……………………………………………………………………………………………………………………………………....7 

Seat and Grill Assemblies .............................................................................................................................8 

Parts List ..........................................................................................................................................9 

Plastic Assembly ........................................................................................................................................10 

Parts List ........................................................................................................................................11 

Driver Door Assembly…………………………………………………………………….…………………………………………..………...12 

 Parts List……………………………………………………………………………………………………………………………………13 

Passenger Door Assembly……………………………………………………………………………………………………………..……...14 

 Parts List……………………………………………………………………………………………………………………………………15 

Driver Rear Door Assembly……………………………………………………………………………………………………………………16 

 Parts List……………………………………………………………………………………………………………………………………17 

Passenger Rear Door Assembly……………………………………………………………………………………………………….…...18 

 Parts List…………………………………………………………………………………………………………………………………...19 

Radiator Assembly.....................................................................................................................................20 

Parts List.........................................................................................................................................21 

Engine in Frame Assembly..........................................................................................................................22 

Parts List.........................................................................................................................................23 

Engine only Assembly.................................................................................................................................24 

Rear Suspension Assembly ........................................................................................................................25 

Parts List ........................................................................................................................................26 

ROPs Assembly ..........................................................................................................................................27 

Bed Assembly ………….................................................................................................................................28 

Parts List ........................................................................................................................................29 

Decals.........................................................................................................................................................30 



DETAIL  A

A

Front Suspension 
Assembly

36

31 31
9

32

51

49

13

30

29

5848

15

16

17

20

33
10

37

3818

4

41

56
57

27

26

25
28

40
3919

22

21

23
14

34

35

1

33

2

8

42

43

44

45

46

5

6

54

12

11

3

5232

24

50

55

53

54

47

7

59



Front Suspension Assembly
DESCRIPTIONPART NUMBERQTYITEM

Rack & Pinion, Large MTV731-3000-0011
Left Front Upper A-arm Assy787-3201-0012
Tie Rod End710-1014-0023
Left Front Lower A-Arm Assy787-3203-0014
Front Shock-Kohler 25 Lg UTV (Stage 1 only)787-2005-0025
Elka Stage 1 Front Shock Aluminum Body (Stage 2 and 3 only)787-2021-0016
Right Front Lower A-Arm Assy787-3202-0017
Right Front Upper A-Arm Assy787-3200-0018
Ball Joint-Spindle-Upper High Strength799-2003-0029
Ball Joint-Spindle-Lower 799-2000-00210
Spindle Bearing LRG UTV710-2002-00211
Retaining Ring-Spindle Bearing710-2003-00212
Rotor - Large UTV716-2000-00213
Hayes Titan 2 x 32mm Front Right Caliper716-2021-00114
10 mm copper crush washer616-1025-00415
Hayes Pre-Bled Brake System for Classic UTV.716-2028-00116
Banjo Bolt M 10mm x 1.0616-1015-00217
Left A Frame Guard-2500780-2206-00118
Right A Frame Guard-2500780-2207-00119
Retaining Ring-Lg MTV Ball Jt799-2001-00220
5/16 ID 7/16 OD Hose751-1018-00121
5/16 Spring Hose Clamp 772-1001-00122
Breather Plug Threaded724-1045-00123
Break Line Anchor-1-1/4"772-2050-00224
Large MTV A-Arm Bushing732-2000-001625
Large MTV A-Arm Bushing Sleeve732-2001-00826
1/2" - 13X3-1/2" Hex Bolt Gr 5618-2006-00827
1/2-13 Nylon Insert Locknut613-6037-00828
Rear Hub Castle Nut765-1012-00229
Rear Hub Castle Nut Cotter Pin765-1016-00230
3/8-16 X 1 GR 5 Hex Bolts Zinc618-6049-00431
3/8-16 Nylock Flange Nut613-5202-00632
M12 X 1.25 Castle Nut613-2003-00633
5/16-18 X 3 1/2 GR 5 Hex Bolts Zinc618-2060-00334
5/16-18 Hex Flange Nuts Zinc w/Serations613-9002-00535
5/16-18 x 3/4 GR 5 Hex bolt Zinc618-8063-00236
1/4-20 x 1-1/2 Grade 5 Hex bolts Zinc618-5005-00437
1/4 USS Flat Washer 18-8 SS619-0010-00438
3/8 Lockwasher Zinc619-5037-00439
3/8-16 x 1-1/4 Hex Bolt GR5618-5040-00440
1/4-20 Nylon Insert Locknut Zinc Orange Nylon613-8073-00441
1-3/8 inch Loop Clamp772-2012-00142
Front Wheel Assembly (Stage 1 only)722-4008-00243
Wheel Assembly (393 with 28x10x10.50R14 tire mounted) (Stage 2 only)722-4129-00244
Wheel Assembly (393 with 30x10x10.50R15 tire mounted) (Stage 3 only)722-4130-00245
1/2 Lug Nut-44011- Front613-0001-00846
Wheel Center Cap-Lockout Wheel(WITH VIKING HELMET)722-4004-00247
Hayes Titan Front Caliper Replaced Pad Kit with 4 Pads716-2026-00148
2020 Intimidator Wheel Hub722-2507-00249
Hilliard Front Differential Mount Spacer725-1013-00150
2019 Left Front Spindle737-2001-00151
3/8"-16X1-3/4" Gr 8 C/S618-2008-00252
2019 Right Front Spindle737-2000-00153
Demon OEM Front Half Shaft737-2002-00254
Front Differential, 800cc & TGB UTV, 4.3:1 Ratio756-3004-00155
1/2-13 X 2-1/4 HEX FLANGE BOLT (GR.8) ZC/YEL618-2146-00456
1/2-13 NYLON INSERT FLANGE LOCKNUT ZC YELLOW413-0002-00457
Hayes Titan 2 x 32mm Front Left Caliper716-2020-00158
TGB Front Bolt-In Frame Brace Assembly770-3399-00159



DETAIL  A 

DETAIL  B

A

B

40
41

43

45

44

42
39

38
34

1

24

2
5

7

8

6

25
10

18

15

169

11
21

32

33
34

3
12

4

19

35

38

50

2

30

26

17

31

29 14

13
27

36 37

49

51

52

Steering, Dash and 
Brake Assemblies

38

3

2

54

47

48

14
53

46

55

22
23

20

28

58

56

57



Steering, Dash and Brake Assemblies
DESCRIPTIONPART NUMBERQTYITEM

3/8"-16 x 1" Hex Bolt Gr 8618-2028-0041
3/8-16 Nylon Insert Locknut613-5041-00302
3/8" - 16 X 2-1/2" Hex Hd Cap Screw618-2069-0043
Lower Shift Cable Bracket739-3366-0014
3/8 ID x 1/8 Plastic Washer 619-0012-0025
Tilt Steering Gas Spring735-2005-0016
5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon613-8049-0097
5/16 x 1-1/4 G8 Zn Hex Bolt 618-1077-0028
Intimidator Steering Wheel, GC1K and Envy722-2505-0019
Steering Column Bearing720-4060-00210
2018 Shift Lever Knob, 800cc & TGB Engine745-2005-00111
Gear Shift Cable-800cc Classic764-2015-00112
1/4-28, Right Hand Thread Heim 5/16 Housing799-1003-00113
1/4-20 Nylon Insert Locknut Zinc Orange Nylon613-8073-00514
Steering Shaft Assembly-Large UTV737-5002-00115
Steering Wheel Cap-Hurricane722-2502-00116
PMW Controller, Team Rear Diff786-2002-00117
M16-2.0 DIN 439B FIN HEX JAM NUT (CL.4) ZC613-0067-00118
5/16-18 x 1-3/4 Grade 5 Hex Bolt618-8059-00219
Rivnut 1/4-20 Steel 619-0026-00220
3/8-24 Hex Nut Zinc613-6051-00121
1/4-20 X1 Button Socket C/S Black 618-2037-50222
Hood Rest Bumper-Lg UTV729-1000-00223
3/8 Flat Washer Black Zinc619-0057-50224
Steering Column Assy- Large UTV731-1200-00125
TGB 1000 ECU Mount Assembly790-2504-00126
.318 ID X .75 OD X .375 Spacer725-0001-00227
ECU926023Y128
Starter Solenoid 800cc715-4002-00129
1/4-20 x 5/8 Button Socket C/S 618-8064-50630
1/4-20 Nylon Insert Locknut BL 613-8073-501031
Pull Rod Assy Shift Lever514228132
5/16-18 x 3/4 GR 5 Hex bolt Zinc618-8063-00233
5/16-18 Nylock HEX Nut 613-8047-00434
TGB 1000 Intimidator Dash Support Assembly790-2516-00135
5/16-18 X 1/2 Hex C/S GR 5 Zinc618-1085-00436
5/16-18 X 1-1/8 Hex Coupling Nut Zinc618-0065-00437
5/16" - 18 X 2-1/2" Carriage Bolt 618-2019-00638
Master Cylinder, Dual Cylinder 716-1000-00139
Banjo Bolt-Double-10mm-1.0716-1017-00140
Brake Switch-Banjo-2012777-1011-00141
10 mm copper crush washer616-1025-00542
Brake Line-MC to Rear T-Lg UTV716-3004-00143
Brake Line Front Left-Lg UTV716-3000-00144
Brake Line Front Right-Lg UTV716-3002-00145
1/4-20 x 1 Grade 5 Hex bolts Zinc618-4007-00446
5/16" x 1-1/4" Hex C/S Gr 5618-2029-00247
5/16-18 Hex Flange Nuts Zinc w/Serations613-9002-00448
UTV Electric Power Steering Unit (Stage 3 only)786-2025-00149
Power Steering Brkt (Stage 3 only)739-4478-00150
1000 TGB GPS Puck Mount (Stage 3 only)739-2515-00151
UTV GPS Puck for use with 7" display (Stage 3 only)786-2092-00152
GC1K Pedal Assembly Spacer725-1005-00153
2019 Complete TGB Pedal Assembly793-2503-00154
TGB 1000 Crew/Truck Front Frame Assembly770-3318-00155
TGB LC Starter Solenoid Mounting Bracket739-2568-00156
10C100MPP0Z - 10-24 X 1 PAN PHIL M/S ZC618-1039-00257
10-24 Nylon Insert Locknut613-5019-00258



Parts List
DESCRIPTIONPART NUMBERQTYITEM

2019 TGB Pedal Mounting Plate Assembly770-1056-0011
1000 TGB Brake Pedal Left Mounting Bracket739-2539-0012
2019 TGB Brake Pedal Assembly770-1055-0013
Clevis Pin, 1/4" x 3/4"620-1000-0014
Bow Tie Clip620-1002-0015
2019 TGB Acc. Pedal Return Spring Catch739-2582-0016
5/16-18x3/4 Carriage Bolts Zinc618-8062-0027
5/16-18 Hex Flange Nuts Zinc w/Serations613-9002-0028
1/2-13 X 2-1/4 HEX C/S GR 5 ZINC 418-0012-00 19
1/2-13 Nylon Insert Jam Locknut613-0040-00110
Pedal Spring Spacer LRG UTV 1-1/8 spacer725-1009-00111
2019 TGB Accelerator Pedal Assembly770-1057-00112
0.5 ID X 1.0 OD X .125 THK Thrust Bearing Oil-Impreg613-0004-00113
1/2" x 5/8" Soc. Shoulder Bolt618-6062-00114
3/8"-16 Nyloc Jam Nut613-2004-00115
1000 TGB Spring-Accelerator Pedal734-2005-00116
Bushing, Oil Impregnated732-2003-00217
Bushing, Oil Impregnated 1/2" ID732-2004-00118

14
2

3

18
17

15

4

5 9

1

6

8

16

7
12

11
17

13

10

Pedal Assembly



DETAIL  A

DETAIL  B 
A

B

Seat, Dash, and Grill Assemblies

25

11

19
11

29

3026

19

22

21

23

10

4

1

36

33

27
17

14

12

13

28

7

2

2

15

20

32

24
83

8

6

2

3

8

6

2

18

7

11

3

8

5

16 8

31

35

9

34

8

3



Parts List
DESCRIPTIONPART NUMBERQTYITEM

3/8"-16 x 1" Hex Bolt Gr 8618-2028-0041
3/8-16 Nylon Insert Locknut613-5041-00322
5/16-18 x 1 Carriage Bolt 618-8065-00103
5/16" - 18 3/4" Ind Hex Washr Hd - Type F 618-2021-0024
Floor Board Support Assembly Crew Cab Front770-3005-0015
3/8"-16 x 2-1/4" Carriage Bolt 618-2023-00106
3/8" - 16 X 2-1/4" Hex Bolt618-2022-00187
5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon613-8049-00168
1/4-20 Nylon Insert Locknut Zinc Orange Nylon613-8073-0099
Brush Guard Skid Plate726-3210-00110
3/8-16 Nylock Flange Nut613-5202-001611
Front Receiver Gusset Intimidator739-4401-00212
Front Receiver Bottom Tube Intimidator703-4401-00213
Front Receiver Tube Mtg Tube703-4400-00214
1-1/4"x1-1/4" Black Tube Plug714-1002-00215
5/16-18 x 1-3/4 Grade 5 Hex Bolt618-8059-00316
Hitch Pin793-3212-00117
1"x1" Black Tube Plug714-1006-00218
3/8 - 16 X 1" Carriage Bolt 618-2011-001019
2019 TGB 1000 Seat Frame Assembly770-3320-00120
EPS Rectifier Assembly927872A221
1/4-20 Nylon Insert Locknut BL 613-8073-501022
1/4-20 x 3 Button C/S Black618-1055-50423
5/16-18 x 3/4 GR 5 Hex bolt Zinc618-8063-00424
1000 TGB Bumper Lower Section Assy.770-3366-00125
1000 TGB Front Bumper Upper Section Assy.770-3367-00126
GC1K Front Reciver Assembly793-3228-00127
3/8-16 x 2-3/4 Hex C/S GR2 Zinc618-2078-00428
1000 TGB Front Bumper Driver Brace739-3367-00129
1000 TGB Front Bumper Passenger Brace739-3369-00130
Crew Cab Rear Floor Board Support Assy770-3001-00131
Front Seat Frame Assembly Crew Cab770-3306-00132
1/2"-13x2-1/4 Gr8 Hex Cap Scr618-6066-00833
1/4-20 x 2 1/2 Carriage Bolt618-2045-00434
Floor Board Support Rear Center Tube Assy770-3003-00135
1/2-13 Nylon Insert Locknut613-6037-00836



DETAIL  B

B

1

19

48

47

3

44
9

22

23

24

25

29
49

42

43

26

15

5

45

21

50
41

20

46

11
9

44

6

7

12

11

4

17

2

1510

40

13

53

10
14

37

35

33

36
34

38

39
3015

10

31
32

8

43

15
52

51

16

18

27

54 57

55 56

Plastics Assembly 58 10

59

49

60

61

28

62

63

65

67

66

64



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

2018 UTV Left Quarter Panel780-2101-1011

2018 UTV Right Quarter Panel780-2102-1012

2018 UTV Left Fender780-2103-1013

2018 UTV Right Fender780-2104-1014

2018 UTV Front Grill780-2105-1015

2018 UTV Dash780-2106-1016

2018 UTV Floor Plan780-2111-1017

2018 UTV Seat Frame Center Cover-Orange780-2116-0028

5/16 USS Flat Washer Zinc619-8044-00109

1/4-20 x 5/8 Button Socket C/S 618-8064-502110

1/4-20 X1 Button Socket C/S Black 618-2037-501011

1/4 Fender Washer (1" OD)619-0064-50612

2018 UTV Glovebox Door780-2114-10113

1000 TGB Glove Box Latch752-2500-00114

1/4 Flat Washer Black 619-0010-501415

2019 GC1K Crew Rear Floor780-2255-00116

2019 GC1K Crew Passenger Side Panel780-2253-00117

2019 GC1K Crew Rear Seat Panel780-2250-00118

2019 GC1K Crew Driver Side Panel780-2251-00119

1000 TGB Mesh Grill Insert726-2524-00120

Intimidator 2018 Grill Logo726-3303-00121

2018 UTV Hood-Orange780-2115-00122

2018 UTV Hood-OD Green780-2115-20123

2018 UTV Hood-Camo780-2115-30124

2018 UTV Hood-Gun Metal Gray780-2115-41125

Envy Seat Hinge553-0003-00226

GC1K Under Hood Plate726-2544-00127

1000 TGB Hood Hinge Bracket739-2550-00128

GC1K Hood Rack739-2548-00129

GC1K S3 and 12V Plug Key Switch Mounting Plate726-2527-00130

Ignition Switch 2018_No Acc.777-1001-00131

USB Port786-2089-00132

Differential Lock Switch 2017 Vertical Mount786-2053-00133

Dump Bed Up/Down Switch 2017 Vertical Mount786-2054-00134

4 WD Switch 2017 Vertical Mount786-2055-00135

Panel Plug-Eaton Blank Switch786-2040-00236

Head Light Hi/Off/Lo Beam Switch Vertical Mount786-2035-00137

UTV 5" x 7" Display786-2029-00138

TGB 3" x 4" Display for MY2018 Stage 1 and 2786-2037-0139

2018 UTV 5x7 Display Moutning Plate726-2516-00140

10-24 Nylon Insert Locknut 613-5019-00641

1/4-20 X1-1/2"  BH Socket Scr Blk 618-2038-50442

1/4-20 Nylon Insert Locknut BL 613-8073-50643

5/16-18 x 1-3/4 Grade 5 Hex Bolt618-8059-00644

Headlight Assembly Left MY2018786-0039-00145

Headlight Assembly Right MY2018786-0040-00146

5/16" x 2-1/4" Hex Hd Cap Scr.618-2034-00847

Striker Post Fender Washer619-4004-00848

5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon613-8049-00649

10-24 x 1/2 Button Socket C/S 18-8 SS618-8056-00650

AUEVCO P/N 17216 HOLE PLUG BLACK618-6065-00851

1/4-20 x 3 Button C/S Black618-1055-50252

1000 TGB Glove Box Hinge753-2500-00153

1000 TGB PV480 Display Jumper Cable786-2048-00254

1000cc Crew Wiring Harness786-2085-00155

2019 TGB Park/Neutral Bypass Jumper786-2043-00156

1000 TGB PV780 Display Jumper Cable786-2047-00157

1000 TGB GC1K Left Side Plate726-2512-00158

1000 TGB GC1K Right Side Plate726-2513-00159

GC1K Hood Latch Assembly770-3397-00160

5/16-18x3/4 Carriage Bolts Zinc618-8062-00261

Seat Pin Frame Guard-3x3.125"729-1006-00462

Glove Box Striker Plate739-2547-00163

GC1K Driver Door Assembly 164

GC1K Passenger Door Assembly 165

GC1K Driver Rear Door Assembly 166

GC1K Passanger Rear Door Assembly 167



3456

15

17

16

18

1

7

11

10

24 26

25
15

17

14
913

8
9

1

18

2

23

21

20
27

28

19

22

22

29

Driver Door Assembly



Driver Door Assembly
DESCRIPTIONPART NUMBERQTYITEM

TGB 1000 Door Hinge753-2501-0021
2018 UTV Left Door Panel780-2107-1012
Left Door Outer Trim Panel-Orange780-2117-0013
Left Door Outer Trim Panel-OD Green780-2117-2014
Left Door Outer Trim Panel-Camo780-2117-3015
Left Door Outer Trim Panel-Gun Metal Gray780-2117-4116
GC1K Front Door Hinge Brace Plate726-1000-0017
1/4-20 x 3 Button C/S Black618-1055-5018
1/4 Flat Washer Black 619-0010-5099
GC1K Front Door Hinge Brace Spacer725-0002-00110
1/4-20 NYLON INSERT FLANGE L/NUT ZINC 413-0026-00 111
5/16-18 X 3/4 BUTTON SOCKET C/S BLK/ZC418-0112-00412
1000 TGB Front Door Inner Trim Panel726-2503-00113
1/4-20 x 5/8 Button Socket C/S 618-8064-50414
1000 TGB Door Latch752-2503-00215
1000 TGB Door Handle Mounting Bracket739-2510-00116
10-24 X 3/4 BUTTON SOCKET BLACK618-8058-50417
10-24 Nylon Insert Locknut 613-5019-00418
1000 TGB Driver Door Latch Mounting Bracket739-2516-00119
1000 TGB Left Door Rotary Latch752-2501-00120
1000 TGB Door Lifter Plate726-2522-00121
1/4-20 X1-1/2"  BH Socket Scr Blk 618-2038-50422
1/4-20 Nylon Insert Locknut BL 613-8073-50423
GC1K Elastic Door Strap758-0001-00124
1/4-20 X1 Button Socket C/S Black 618-2037-50125
1/4 Fender Washer (1" OD)619-0064-50126
1000 TGB Inside Door Latch Cable764-2024-00127
1000 TGB Outside Door Latch Cable764-2023-00128
Rivnut 1/4-20 Steel 619-0026-00229
5/16-18 x 3/4 GR 5 Hex bolt Zinc618-8063-00430
5/16 USS Flat Washer Zinc619-8044-00431



3

4

5

6

15 17

16

22

29

18

2

27 23

21

20

19
9

22

23

13
9

14

1

1
7

8

10

11

15

18
24

26

25

28

Passenger Door Assembly



PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

TGB 1000 Door Hinge753-2501-0021
2018 UTV Right Door Panel 780-2108-1012
Right Door Outer Trim Panel-Orange780-2118-0013
Right Door Outer Trim Panel-OD Green780-2118-2014
Right Door Outer Trim Panel-Camo780-2118-3015
Right Door Outer Trim Panel-Gun Metal Gray780-2118-4116
GC1K Front Door Hinge Brace Plate726-1000-0017
1/4-20 x 3 Button C/S Black618-1055-5018
1/4 Flat Washer Black 619-0010-5099
GC1K Front Door Hinge Brace Spacer725-0002-00110
1/4-20 NYLON INSERT FLANGE L/NUT ZINC 413-0026-00 111
5/16-18 X 3/4 BUTTON SOCKET C/S BLK/ZC418-0112-00412
1000 TGB Front Door Inner Trim Panel726-2503-00113
1/4-20 x 5/8 Button Socket C/S 618-8064-50414
1000 TGB Door Latch752-2503-00215
1000 TGB Door Handle Mounting Bracket739-2510-00116
10-24 X 3/4 BUTTON SOCKET BLACK618-8058-50417
10-24 Nylon Insert Locknut 613-5019-00418
1000 TGB Passenger Door Latch Mounting Bracket739-2511-00119
1000 TGB Right Door Rotary Latch752-2502-00120
1000 TGB Door Lifter Plate726-2522-00121
1/4-20 X1-1/2"  BH Socket Scr Blk 618-2038-50422
1/4-20 Nylon Insert Locknut BL 613-8073-50423
GC1K Elastic Door Strap758-0001-00124
1/4-20 X1 Button Socket C/S Black 618-2037-50125
1/4 Fender Washer (1" OD)619-0064-50126
1000 TGB Inside Door Latch Cable764-2024-00127
1000 TGB Outside Door Latch Cable764-2023-00128
Rivnut 1/4-20 Steel 619-0026-00229
5/16-18 x 3/4 GR 5 Hex bolt Zinc618-8063-00430
5/16 USS Flat Washer Zinc619-8044-00431



7

8

9

10

14

15

16

26

21

25

18

21

20

13 20

6
11 12

14

15

34
5

24

1
23

24

22

2
16

Driver Rear Door 
Assembly

27

17

19

22

13



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

GC1K Crew Rear Upper D. Door Mount739-2587-0011
GC1K Crew Rear Lower D. Door Mount739-2585-0012
TGB 1000 Door Hinge753-2501-0023
5/16-18 x 3/4 GR 5 Hex bolt Zinc618-8063-0044
5/16 USS Flat Washer Zinc619-8044-0045
2019 GC1K Crew Driver Rear Door780-2252-0016
GC1K Crew Left Rear Outer Trim Panel780-2121-0017
GC1K Crew Left Rear Outer Trim-OD Green780-2121-2018
GC1K Crew Left Rear Outer Trim-Camo780-2121-3019
GC1K Crew Left Rear Outer Trim-Gun Metal Gray780-2121-41110
GC1K Crew Rear Inner Door Panels739-2573-00111
1/4-20 x 5/8 Button Socket C/S 618-8064-50512
1/4 Flat Washer Black 619-0010-50913
1000 TGB Door Latch752-2503-00214
10-24 X 3/4 BUTTON SOCKET BLACK618-8058-50415
10-24 Nylon Insert Locknut 613-5019-00416
1000 TGB Driver Door Latch Mounting Bracket739-2516-00117
1000 TGB Door Lifter Plate726-2522-00118
1000 TGB Left Door Rotary Latch752-2501-00119
1/4-20 X1-1/2"  BH Socket Scr Blk 618-2038-50420
1/4-20 Nylon Insert Locknut BL 613-8073-50421
5/16-18 X 3/4 BUTTON SOCKET C/S BLK/ZC418-0112-00422
5/16" - 18 X 2-1/2" Carriage Bolt 618-2019-00423
5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon613-8049-00424
1000 TGB Outside Door Latch Cable764-2023-00125
GC1K Crew Rear Door Cable RH18-277-100rC764-2028-00126
1000 TGB Door Handle Mounting Bracket739-2510-00127



4

5

6

7

13

12

27

14

17

20

16

18
15

18

19

3819

21

12

2

24

23

9

1

22
9

10

11

26

25

Passenger Rear
Door Assembly



PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

GC1K Crew Rear Upper P. Door Mount739-2588-0011
GC1K Crew Rear Lower P. Door Mount739-2586-0012
2019 GC1K Crew Passenger Rear Door780-2254-0013
GC1K Crew Right Rear Outer Trim780-2122-0014
GC1K Crew Right Rear Outer Trim-OD Green780-2122-2015
GC1K Crew Right Rear Outer Trim-Camo780-2122-3016
GC1K Crew Right Rear Outer Trim-Gun Metal Gray780-2122-4117
GC1K Crew Rear Inner Door Panels739-2573-0018
TGB 1000 Door Hinge753-2501-0029
5/16-18 x 3/4 GR 5 Hex bolt Zinc618-8063-00410
5/16 USS Flat Washer Zinc619-8044-00411
1000 TGB Door Latch752-2503-00212
10-24 X 3/4 BUTTON SOCKET BLACK618-8058-50413
10-24 Nylon Insert Locknut 613-5019-00414
1000 TGB Passenger Door Latch Mounting Bracket739-2511-00115
1000 TGB Right Door Rotary Latch752-2502-00116
1000 TGB Door Lifter Plate726-2522-00117
1/4-20 X1-1/2"  BH Socket Scr Blk 618-2038-50418
1/4 Flat Washer Black 619-0010-50919
1/4-20 Nylon Insert Locknut BL 613-8073-50420
1/4-20 x 5/8 Button Socket C/S 618-8064-50521
5/16-18 X 3/4 BUTTON SOCKET C/S BLK/ZC418-0112-00422
5/16" - 18 X 2-1/2" Carriage Bolt 618-2019-00423
5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon613-8049-00424
1000 TGB Outside Door Latch Cable764-2023-00125
GC1K Crew Rear Door Cable RH18-277-100rC764-2028-00126
1000 TGB Door Handle Mounting Bracket739-2510-00127



DETAIL  A

DETAIL  B

A

B

31

23 10

35
33

32

34
17

36

21

38

37 9

45
16

1525

24

46

11
12

14 13

29

8 4

9

20

18

19

44

7

19
18

21
22

14

26

27

3

28

2

6

5

Radiator Assembly

43

41

42

30

12

14 40

39



Radiator Assembly
DESCRIPTIONPART NUMBERQTYITEM

1000 TGB Lower Radiator Mounting Bracket739-2532-0011
Mahindra 1000 TGB Battery Box Assembly790-2513-0012
Battery Box Stiffener Bracket739-2555-0013
Radiator Grommets719-5000-0044
12V AGM Starter Battery768-1003-0015
Battery Hold Down643-8929-9816
.635ID Plastic Washer619-6017-0047
3/8" - 16 X 2-1/4" Hex Bolt618-2022-0028
3/8-16 Nylon Insert Locknut613-5041-0049
3/8-16 Nylock Flange Nut613-5202-00810
Radiator Overflow Bottle-2500767-2006-00111
1/4-20 x 5/8 Button Socket C/S 618-8064-50512
1/4-20 Nylon Insert Locknut BL 613-8073-50713
1/4 Flat Washer Black 619-0010-501114
1/4-20 x 1 Grade 5 Hex bolts Zinc618-4007-00215
1/4-20 Hex Flange Nuts Zinc W/Serrations613-9001-00216
5/16" - 18 3/4" Ind Hex Washr Hd - Type F 618-2021-001217
Coolant Hose 3/4" ID 751-3015-00218
Hose Clamp No. 4 - 7/32 - 5/8672-8067-00419
5/16" Hose - High Temp751-1013-00120
5/16-18 Nylock HEX Nut 613-8047-00621
5/16-18 x 1 Carriage Bolt 618-8065-00422
3/8" -16 x 1-3/4" G8 Carriage Bolt 618-2048-00823
1/4-20 x 8 Carriage Bolt Zinc618-1084-00224
1/4-20 Wing Nut Zinc613-2005-00225
1/4-20 Nylon Insert Locknut Zinc Orange Nylon613-8073-00126
M4 x .7 x 2 omm Phillips Head Machine Screw, Zinc618-2038-00127
1/4 x 1 Hex Head Tek Screw 630-7040-00128
Buttom Bumper-Tailgate-2500729-1002-00229
1000 TGB Upper Radiator Mounting Bracket739-2518-00130
1000 TGB Crew Rear Skid Plate726-2534-00131
1000 TGB Crew Cab Mid Skid Plate726-2535-00132
1/4-20 Cage Nut613-0054-00633
Skid Plate Front - Kohler 750 EFI/Diesel/TGB Crew726-4012-00134
1/4-20 x 5/8 Buttonhead Socket C/S 18-8 SS618-8064-00635
Truck Series Skid Plate Front Brkt739-3902-00136
3/8 - 16 X 1" Carriage Bolt 618-2011-00237
5/16-18 x 2 3/4 Carriage Bolts618-4709-00238
2018 UTV Hood Release Rod703-2525-00139
Tailgate Rotary Latch-Right752-1010-00140
Control Arm Damper Ball Stud 487-0005-00441
5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon613-8049-00442
2018 Hood Gas Spring735-2004-00243
Radiator Assembly, 2016761-2006-00144
TGB Positive Battery Cable, 32"764-2503-00145
1000cc Ground Cable786-2091-00146



DETAIL  A

DETAIL  B

A

B

32

33

41

35

20

47

20

1

9

18

36
37

32 1514

15

52
3

19
20

13

29

26

33

34

16

32

7
20

17
35

24

512 22

23

4

32
31

29

30

28

6

2

38 18

45

18

40
43

44 46

50

43

49

11

8

25

26

27

2830

29

21

10

39

Engine in Frame 
Assembly

51

42

18

48



Engine in Frame Assembly
DESCRIPTIONPART NUMBERQTYITEM

1000cc V Twin Engine Assembly715-2510-0011
2019 TGB 1000 Seat Frame Assembly770-3320-0012
1000 TGB Bolt on Enging Mount Assembly790-2500-0013
Universal Lower Fuel Tank Mounting Bracket739-2543-0014
Fuel Tank for use with In-Tank Pump767-1999-0015
Upper Fuel Tank Support Brkt739-2059-0016
1000 TGB Shifter Cable Bracket739-2529-0017
1000 TGB Muffler Mount Bracket739-2530-0028
1000 TGB Air Box Mounting Bracket739-2531-0019
1000 TGB Exhaust Header Heat Shield739-2551-00110
1000 TGB Muffler Heat Shield739-2552-00111
UTV Gas Cap Non-Venting767-2009-00112
M12 x 110MM DIN 931 Hex C/S618-2123-00213
M12-1.75 X 250MM DIN 931 Hex C/S618-2124-00114
M12-1.75 Din 985 Nylock Nut613-0063-00315
1/4-28, Right Hand Thread Heim 5/16 Housing799-1003-00116
Gear Shift Cable, 800cc and TGB Crew UTV764-2011-00117
1/4 x 1 Hex Head Tek Screw 630-7040-001218
3/8"-16 x 2-1/4" Carriage Bolt 618-2023-00219
3/8-16 Nylock Flange Nut613-5202-00820
5/16" - 18 3/4" Ind Hex Washr Hd - Type F 618-2021-00421
In tank Fuel pump for 1000cc engine 300 kpa regulator750-1007-00122
3/8" ID Hose 751-1019-00123
1000 TGB Crew Throttle Cable764-2027-00124
5/16" - 18 X 2-1/2" Carriage Bolt 618-2019-00425
5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon613-8049-00526
Bush Cake911313427
5/16 Lockwasher Zinc619-8051-00528
5/16-18 x 3/4 GR 5 Hex bolt Zinc618-8063-00629
5/16 USS Flat Washer Zinc619-8044-00530
5/16" x 2-1/4" Hex Hd Cap Scr.618-2034-00131
5/16-18 Nylock HEX Nut 613-8047-00532
5/16-18 x 1-3/4 Grade 5 Hex Bolt618-8059-00233
.318 ID X .75 OD X .375 Spacer725-0001-00134
3/8" -16 x 1-3/4" G8 Carriage Bolt 618-2048-00435
5/16" x 1-1/4" Hex C/S Gr 5618-2029-00236
5/16 flat Washer 18-8 SS619-0023-00237
1000 TGB Coil Mounting Bracket739-2554-00138
U Bolt 572-0001-00239
Upper Air Intake Box727-2000-00140
TGB Crew Cab Front Drive Shaft Assembly911398141
TGB 100 Crew Carrier Bearing Bracket739-2565-00142
1/4-20 x 5/8 Button Socket C/S 618-8064-501143
TGB 1000 Air Box Plate726-4005-00144
Air Intake Box Cover Plate726-4003-00145
Air Intake Box Cover763-1003-00146
3/8 - 16 X 1" Carriage Bolt 618-2011-00247
Gas Tank Heat Shield Classic & Cew 726-3400-00148
TGB Muffler Assembly911052149
Lower Air Intake Box727-2001-00150
Rear Shaft U Joint911232151
M10-1.25 X 20MM DIN 961 HEX TAP BOLT CL. 8.8 ZINC WITH NYLON618-1087-00452



Parts List
DESCRIPTIONPART NUMBERQTYITEM

1000cc V Twin Engine Assembly715-2510-0011
Oil/Air Seprator91050812
2nd Inlet Tube91124113
1st Inlet Tube91106214
Outled Box91106615
1st Inlet Tube Adapter 191106416
1st Inlet Tube Adapter 291124817
2nd Inlet Tube Adapter 291124918
2nd Inlet Tube Adapter 191124719
1st Oulet Tube Adapter911065110
2nd Outlet Tube Adapter911067111
Air Cleaner Assembly911254112

1

2

3

4

5

6

7

8

9

11

10

12

Engine Assembly



DETAIL  B

DETAIL  A

B

A

29

16

7

21

22

17

31

32

33

12

Rear Suspension Assembly

29

21

22

63

64
25

6

4

4 3

64

24

34

57

38

5 42

43

44

45

42

47

46

4913

62

34

59

23 30

55

16
61 28

26

27

60

19

20

13

53

54

48 50
51

8

15
14

26

37

40

8
5

11

7

5
8

35

8
9

52
39

41

62

34

57

56

2

1

10

17

18

36

66

65 58



Rear Suspesion Assembly
DESCRIPTIONPART NUMBERQTYITEM

Extended Left Rear Upper A-arm Assy 787-3210-0011
Extended Left Rear Lower A-arm Assy 787-3212-0012
Large MTV A-Arm Bushing Sleeve732-2001-0083
Large MTV A-Arm Bushing732-2000-00164
1/2-13 Nylon Insert Locknut613-6037-00125
1/2" - 13X3-1/2" Hex Bolt Gr 5618-2006-0086
Independent Rear Suspension770-1040-0027
Flange BUSHING-Large UTV710-2000-0088
1/2" -13 x 4.5" Hex Cap Screw 618-2030-0029
Retaining Ring-Spindle Bearing710-2003-00210
Spindle Bearing LRG UTV710-2002-00211
XD4 Lug Nut613-0001-00812
Rotor - Large UTV716-2000-00213
10 mm copper crush washer616-1025-00414
Banjo Bolt M 10mm x 1.0616-1015-00215
Brake Line Left Rear-Lg UTV716-3008-00116
 Half-Shaft - Rear Large UTV737-2034-00217
Heavy Duty Rear Half Shaft For GC1K Stage 2 and 3737-2039-00118
Rear Hub Castle Nut Cotter Pin765-1016-00219
Rear Hub Castle Nut765-1012-00220
Rear Shock-Lg. UTV-Gas & Diesel787-2010-00221
Elka Stage 1 Rear Shock Aluminum Body (Stage 2 and 3)787-2014-00122
Rear Differential, Large MTV737-3005-00123
Extended Right Rear Upper A-arm assy787-3211-00124
Extended Right Rear Lower A-Arm Assy 787-3213-00125
Brake Line Right Rear-Lg UTV716-3006-00126
Brake Line Tee-Rear-Lg UTV716-3010-00127
Brake Line-MC to Rear T-Lg UTV716-3004-00128
1/4 x 1 Hex Head Tek Screw 630-7040-001029
Rear Diff Lock Solenoid737-3006-00130
Rear Wheel Assembly, XD4 (Stage 1 only)722-4009-00231
Wheel Assembly (393 with 28x10x10.50R14 tire mounted) (Stage 2 only)    722-4129-00132
Wheel Assembly (393 with 30x10x10.50R15 tire mounted) (Stage 3 only)722-4130-00133
3/8-16 Nylock Flange Nut613-5202-001034
IRS Lower Spacer725-3026-00235
XD4 Wheel Center Cap722-4004-00236
IRS Upper Spacer725-3025-00237
Half Shaft CV Boot Kit 712-3222-00438
3/8 Lockwasher Zinc619-5037-001039
1/2" -13 x 4" Hex Cap Screw Gr 5618-2003-00240
3/8-16 x 1-1/4 Hex Bolt GR5618-5040-00441
Break Line Anchor-1-1/4"772-2050-00242
5/16 ID 7/16 OD Hose751-1018-00143
Breather Plug Threaded 724-1045-00144
5/16 Spring Hose Clamp 772-1001-00145
Left Rear Fender Well 800cc726-3229-00146
Right Lowered Rear Fender Well726-3260-00147
Hayes Stinger 32mm Rear Right Caliper716-2023-00148
Hayes Stinger 32mm Rear Left Caliper716-2022-00149
Hayes Stinger Rear Caliper Replaced Pad Kit  with 4 Pads716-2027-00150
Hayes Rear Caliper Brkt739-3439-00251
Hayes Rear Caliper Mounting Brkt739-3440-00252
M10-1.25 X 15MM DIN 961 HEX TAP BOLT CL. 8.8 ZINC618-2118-00853
M10 DIN 127B SPLIT LOCKWASHER ZINC619-0021-00854
1000 TGB Rear Diff Skid Plate726-2506-00155
1000 TGB Rear Differential Bracket739-2517-00156
3/8"-16 x 2-1/4" Carriage Bolt 618-2023-00857
Rear Diff Cage Top Brace, Mahindra Economy Model739-3381-00158
3/8 x 3/4" GR 8 Carr Bolts Zinc618-2068-00459
5/16-16 x 1 1/2 Carriage Bolts618-8060-00160
5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon613-8049-00161
2020 Intimidator Wheel Hub722-2507-00262
1/2-13 X 2-1/4 HEX FLANGE BOLT (GR.8) ZC/YEL618-2146-00463
1/2-13 NYLON INSERT FLANGE LOCKNUT ZC YELLOW413-0002-00464
Rear Diff Cage Top Brace With Light (Stage 3 Only)739-3387-00165
(BCL-IBLP-44) 4" CREE LED POD OFF Road Light (Stage 3 Only)693-3753-00166



11

31

12

24

9

3

21

32

1

16

28

25

33

3

2

3

4

22

7

17
8

27

2

3

23

10

7
33 15

26 18

13

4

3

5

19

6

3

9

1
16

21

20

14

18

29

30

18

16

1

Crew Cab 
Roll Cage

34



PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

1/4 Lock Washer Zinc619-4008-0081
3/8 x 3/4" GR 8 Carr Bolts Zinc618-2068-00122
3/8-16 Nylock Flange Nut613-5202-00273
3/8" -16 x 1-3/4" G8 Carriage Bolt 618-2048-0074
Seat Belt Latch671-0030-0065
7/16 USS Flat Washer Zinc619-8052-0076
3/8-16 Serrated Flange Nut613-5201-0087
3/8"-16X1-3/4" Gr 8 C/S618-2008-0048
3/8" -16 x4 Gr.8 Hex bolt Cs 618-1081-0089
3/8 - 16 X 1 Flange Bolt BLK Gr.8618-6055-50410
GC1K Seat Bottom771-2024-00211
GC1K Seat Back771-2025-00212
Crew Cab Rear Handhold Assy770-3310-00113
Three Point Seat Belt Assembly Driver Seat  with Switch 2017771-1017-00114
Three Point Seat Belt Assembly Center 2016771-1016-00215
1/4-20 x 1-3/4" Hex Bolt 618-2016-50816
Spacer, .75 O.D. x .400 I.D. x .500"L725-4005-00417
Heyco 2713 Hole Plug618-6067-00418
7/16-20 x 1-1/4 GR5 Hex Cap Screw618-2097-00319
7/16-20  x 1 3/8 GR5 Shoulder Bolt618-2096-00420
7/16-20 Nylon Insert Locknut613-0026-001021
1000 TGB Left Rops Hoop Assembly780-3023-00122
1000 TGB Right Rops Hoop Assembly780-3024-00123
ROPS Left  Rear Hoop Assembly Crew Cab780-3025-00124
ROPS Right Rear Hoop Assembly Crew Cab780-3026-00125
ROPS K Brace Assy For Seat Back w/ Integral Headrest 780-3002-00226
ROPS Front Cross Brace Assy780-3008-00127
ROPS X Brace Assembly Crew Cab 780-3022-00128
Front Seat Frame Assembly Crew Cab770-3306-00129
2019 TGB 1000 Seat Frame Assembly770-3320-00130
Seat Pin Latch Assembly739-2300-00431
Three Point Seat Belt Assembly Left Rear Crew 2017771-1014-00132
Three Point Seat Belt Assembly Right 2016771-1015-00233
GC1K Cage Shim726-2526-00234



DETAIL  A

A

7

10

11

12

13

7
14 15 16 17

18

19

26

25

3

4

31

32

30

1
22

23

9

821

28

28

8 9

29

8
9

5

6

2

20

36

24

27

9
8

9

Bed Assembly

34

35

33

37

8 9

38

39

40

41

42

41 42

41



Bed Assembly
DESCRIPTIONPART NUMBERQTYITEM

TGB 2021 Bed Frame Assembly770-9021-0011
2018 UTV Cargo Bed  780-2109-1012
1000 TGB Bed Mounting Bracket739-2508-0023
5/16-18 x 3/4 GR 5 Hex bolt Zinc618-8063-00124
1000 TGB Bed Heat Shield726-2521-0015
1/4 x 1 Hex Head Tek Screw 630-7040-00106
1000 TGB Bed Tie Down739-2519-0027
1/4-20 x 5/8 Button Socket C/S 618-8064-50318
1/4 Flat Washer Black 619-0010-50319
2018 UTV Left Bed Panel Insert780-2112-00110
2018 UTV Left Bed Panel Insert-OD Green780-2112-20111
2018 UTV Left Bed Panel Insert-Camo780-2112-30112
2018 UTV Left Bed Panel Insert-Gun Metal Gray780-2112-41113
2018 UTV Right Bed Panel Insert780-2113-00114
2018 UTV Right Bed Panel Insert-OD Green780-2113-20115
2018 UTV Right Bed Panel Insert-Camo780-2113-30116
2018 UTV Right Bed Panel Insert-Gun Metal Gray780-2113-41117
1000 TGB Right Bed Stiffener739-2520-00118
1000 TGB Bed Left Stiffener739-2521-00119
Basket Latch Striker Post 739-7000-00220
2018 UTV Cargo Bed Tailgate  780-2110-10121
Dump Bed Tail Gate Latch, Non-Locking, with Actuator Plate752-1007-00122
2018 UTV Bed Tailgate Latch Plate726-2514-00123
Tailgate Rotary Latch, Right752-1010-00124
Tailgate Rotary Latch, Left752-1008-00125
2018 UTV Left Tailgate Latch Mounting Bracket739-2534-00126
2018 UTV Left Tailgate Mounting Bracket739-2535-00127
Tailgate Rod703-2524-00228
2018 UTV Bed Tailgate Stiffener739-2536-00129
Dump Bed Actuator, 2500 Series735-2010-00130
1/2"-13x2-1/4 Gr8 Hex Cap Scr618-6066-00131
1/2-13 Nylon Insert Jam Locknut613-0040-00132
12" X 4" Shoulder Bolt 618-6068-00133
3/8-16 Nylock Flange Nut613-5202-00134
Pedal Spring Spacer LRG UTV 1-1/8 spacer725-1009-00135
1/4-20 x 2 Carriage Bolt Zinc618-2132-00436
1/4-20 Nylon Insert Locknut Zinc Orange Nylon613-8073-00437
Tail Light Assemby - TGB786-0041-00138
GC1K Plastic Bed Hold Down Driver739-2589-00139
GC1K Plastic Bed Hold Down Passenger739-2590-00140
Large MTV A-Arm Bushing732-2000-00441
Large MTV A-Arm Bushing Sleeve732-2001-00242



791-2120-00
ANSI_ROHVA Compliance Label 

791-2320-00
Warning Cluster 800cc 

and 1000cc

791-2314-00
EPA Label for Intimidator 1000cc 

791-2315-00
EPA Hang Tag  Intimidator 1000cc

791-2322-00
Clean Filters Decal 

791-2600-00
GC1K Tire Inflation Decal 

TGB Engine Power 
Restriction Warning Label

791-1013-00

791-2603-00
Intimidator Model Designator GC1K Signature

791-2504-00 Intimidator Logo Signature Badging


	GC1K Bed Assembly
	GC1K Crew Cab Roll Cage
	GC1K Crew Radiator Assembly
	GC1K Dash and Steering
	GC1K Decals
	Slide Number 1

	GC1K Front Suspension Assembly
	TGB 1000 Crew Engine in Frame Assembly
	TGB 1000 Engine Assembly
	TGB 1000 Rear Suspension Assembly
	TGB Crew Middle and Grill Assembly



